PEGNSI

TABLE SOCCER

ASSEMBLY INSTRUCTIONS




ASSEMBLY INSTRUCTIONS

Figure 13

C8

~
(&)

Rod assembly Sequence

C3

c9 HoL

13



ASSEMBLY INSTRUCTIONS

Figure 12

12

PARTS IDENTIFIER

P1

P3

S
_ <>
Side panel Play field
2pcs 2pcs 1pc
P4 P5 P6
e /
i
Top panel Support brace Support brace
2pcs 2pcs 1pc
P " ﬂ
|
Leg(L & R) Leg panel A Leg panel B
4pcs 2pcs 2pcs
P10 P11 P12
Ball catcher Corner Pull ring
2pcs 4pcs 2pcs
P13 P14 P15
()
N e —— (S
Fixed plate Tie rod Leg leveler
4pcs 2pcs 4pcs

1




PARTS IDENTIFIER

P16 P17 H1
@ @ ®%D @mm»m
1)
Ball entry cup Slide scorer 1/4"X1-1/4" BOLT
2set 2sets 12pcs
H2 H3 H4
@»m)mmm @mm)mmm) @l))))))))))
1/4"X1-1/2" BOLT 1/4"X1-3/4" BOLT 5/16"X1-1/2" BOLT
18pcs 8pcs 12pcs
H5 H6 H7
@)))))))))))))))
5/16"X2" BOLT 1/4" Washer 5/16" Washer
8pcs 42pcs 20pcs
H8 H9 - H10
@ | © O

1/4"Barrel nut

1/4" Lock nut

14mm Screw

8pcs 14pcs 10pcs
H11 H12 H13
(@8
31mm Screw 1" Screw 1-1/4" Screw
4pcs 20pcs 4pcs

2

ASSEMBLY INSTRUCTIONS

Figure 11

11



ASSEMBLY INSTRUCTIONS PARTS IDENTIFIER
H14 H15 c1

1-3/4" Screw
4pcs 4pcs
C2 C3 C4
Q)
2 Players rod Rubber rod bushing
16pcs

Figure 10
3 Players rod
4pcs 2pcs
C5 C6 C7

v g &

Away men Home men 5/32"x1-1/8"Bolt
11pcs 11pcs 26pcs

C8 C9 C10
)
© ,
5/32"Lock nut Rod handle Rod end cup
26pcs 8pcs 8pcs
A1 A2

C11
%
Soccer ball

Q9
Stop ring Open-end wrench
4 pcs 1pc 2pcs
3

10



ASSEMBLY INSTRUCTIONS

ASSEMBLY INSTRUCTIONS




ASSEMBLY INSTRUCTIONS

ASSEMBLY INSTRUCTIONS

Figure 8




ASSEMBLY INSTRUCTIONS

ASSEMBLY INSTRUCTIONS




	图纸和视图
	模型


